
GROUNDWATER 
Researchers report on salt balance of the Vaalharts 
Irrigation Scheme 

WATER TREATMENT 
Package water treatment plants evaluated for rural use 

MINE WATER 
Neutralising acid mine water with limestone - underground 

JILL 

 

0002008 



UNESCO REGIONAL 
WORKSHOP 

on 

WOMEN'S PARTICIPATION 
IN WATER MANAGEMENT 

24 - 26 November 1997 
Pretoria, South Africa 

This workshop is being organised by: 

UNESCO's International Hydrological 

Programme (IHP) together with 

U the South African National Committee for IHP, 

U and the Water Research Commission. 

The main objectives of the workshop are: 

O to develop strategies for improving women's 
participation in water management; 
[...]
access to adequate services, what type 
of systems are being used and to obtain 
as much operating and cost information 
as possible. 

Phase 2: Evaluation using 
case studies 

D Evaluation of solid waste practice to 
determine the following: level of access 
and acceptance by communities; tech-
nical options; cost; financial viability; 
management efficiency and environ-
mental impact. The method of evalua-
tion is based largely on case studies 
where the situation in specific areas has 
been investigated. 

Phase 3: Key issues and 
guidelines 

Holding of workshops in different 

Solid waste - a serious problem in 
South Africa. 

centres around the country to get input 
from people active in the field, using the 
findings of the first two phases as a 
basis. 

Preparation of a summary of the sit-
uation with solid waste practice, identi-
fying key areas for action and prepara-
tion of draft guidelines for the planning 
and management of solid waste man-
agement systems. 

As part of these three phases the fol-
lowing series of documents have been 
prepared: 

D A main report titled Evaluation of 
solid waste practice in developing 
urban areas in South Africa. 

Provincial profiles: status of solid 
waste practice in each province: 
Western Cape, Northern Cape, Free 
State, Eastern Cape, Natal/Kwazulu, 
Mpumalanga, Northern province and 
North-West. 

Metropolitan profiles: status of 
solid waste practice in the three 
major metropoles: Gauteng, Cape 
Town metropolitan area and Durban 
functional region. 

Case studies of six urban areas in 
South Africa: Khayelitsha (Cape 
Town), Umlazi (Durban), Soweto and 
Alexandra 	(Gauteng), 	Rini 
(Grahamstown) and Winterveld (North-
West). 

LI General publications: Costing of 
domestic solid waste management sys-
tems and Draft guidelines for domestic 
solid waste collection. 

The documents are compiled in two 
reports - WRC Report 629/1/96 and 
WRC Report 629/2/96. To order a copy 
free of charge, please write to the 
Executive Director, Water Research 
Commission, P0 Box 824, Pretoria 
0001. E-mail address: tineke@wrc. 
ccwr.ac.za. (Overseas price, inclusive 
of surface mail: US$ 25.) 

Evaluation of Solid Waste 
Practice in Developing Urban 

Areas of South Africa 

Report to the Water Research Commission 
by the 

Palmer Development Group 

WRC Report No 629/1/96 

SAWaterbulletin July/August 1997 	 15 



WATER TREATMENT 

Guldelnes0  i 	for selectiol 
treatment plants for ru 
Ten water treatment plant pack-
ages have been evaluated by 
researchers of Umgeni Water in 
collaboration with the Pollution 
Research Group of the 
Department of Chemical 
Engineering at the University of 
Natal. 

In their report to the Water 
Research Commission the 
researchers, WJ Voortman and 
CD Reddy, say that prefabricat-
ed package water treatment 
plants have considerable poten-
tial for addressing the need of 
potable water supply to rural 
and pen-urban areas in South 
Africa. 

According to the report, 
Package Water Treatment 
Plant Selection, the advan-
tages of prefabricated package 
water treatment plants include: 
FJ suitable capacity for small 
and isolated settlements in rural 
areas; 

rapid deployment, as most 
package plants are compact 
and can be transported by road 
and operating at full capacity 
within a few days of delivery; 

mobility: many package plant 
systems are suitable for disman-
tling, relocation and installation 
within a short time period; 

lower capital costs than fixed 
structures or processes of simi-
lar capacity; 

D simplified operation and main-
tenance procedures compared 
to conventional water treatment 
processes. 

However, there has been a 
reluctance by consultants, 
development agencies and 
smaller local authorities to spec-
ify package plants for use in 
their water supply schemes, 
because of lack of a formal 
evaluation methodology by 
which comparisons of plant per-
formance could be made, as 
well as uncertainties about the 
long term operating costs and 
performance of package water 
treatment plants. 

The Water Research 
Commission funded a joint pro-
ject by Umgeni Water and the 
Pollution Research Group 
(University of Natal) to formulate 
criteria and investigate the per-
formance of package plants. 

Copies of the project report, 
comprising guidelines and a lim-
ited comparative performance 
study, entitled Package Water 
Treatment Plant Selection 
(WRC Report 450/1/79) is now 
available from the Water 
Research Commission, P0 Box 
824, Pretoria 0001 or E-mail: 
tineke@  wrc.ccwr.ac.za  
Foreign orders please note: US 
$30 per copy, via surface mail. 

Package Water Treatment Plant 
Selection 

I Guidelines 
2 Limited Comparative Performance Study 

Wi Voortman • CD Reddy 

Report to the Water Research Commission 
by 

Umgeni Water 

WRC Report No 450/1/97 

The supply of potable water to rural 
and pen-urban areas is consid-
ered to be a national develop-

ment priority, as reflected in the recent 
white paper on water and sanitation 
compiled by the Department of Water 
Affairs and Forestry. Furthermore the 
Water Research Commission (WRC) 
has also acknowledged the need for 
research into appropriate technology 
for rural and pen-urban areas as high-
lighted in the 1992 WRC master plan 
on research of potable water. 

According to the researchers, package 
and pre-constructed plants have a 
major role to play in the provision of 
water to remote rural areas. Package 
water treatment plants also form part of 
Umgeni Water's strategy in providing a 
cost-effective supply of purified water to 
areas where the population does not 
have a reliable supply. However, there 
has been a dearth of information in 
South Africa on package plants for 

16 	
SA Waterbulletin Julie/Augustus 1997 



WATERTR'EA'TME'NT 

of package water 
il areas 

water treatment under local conditions, 
and no formal testing programme or 
evaluation criteria were available. 

OBJECTIVES 

The objectives of the joint project were: 

D to establish a set of performance 
criteria for package water treatment 
plants. 

to develop a testing methodology for 
evaluating package plants from these 
criteria. 
Ll to evaluate a number of package 
plants against the performance criteria 
using the methodology. 

(Since there are a variety of perfor-
mance objectives for package water 
treatment plants these had to be codi-
fied and ordered. Examples of the per-
formance objectives are: 

Raw water characteristics and avail-
ability 
Volume of water required and 
demand elasticity 

Sophistication of operating staff 
Source of power 
Required plant life, and 
Service frequency.) 

J to disseminate information in the 
form of Guidelines on the performance 
of package water treatment plants. 

to provide feedback on plant perfor-
mances to the manufacturers, allowing 
them to improve their products. 

Evaluation Criteria 

A list of evaluation criteria based on the 
engineering experiences of members of 
Umgeni Water and the Pollution 
Research Group was prepared by the 
project researchers. A postal survey 
was conducted in which various consul-
tants, research institutions and 
Southern African government institu-
tions were requested to comment on 
the proposed list of evaluation criteria. 

A number of useful comments were 
received and incorporated into the eval- 

uation criteria. The criteria were then 
used to establish an evaluation metho-
dology for package water treatment 
plants. The importance of having ope-
rating manuals written in the operator's 
home language was stressed by sever-
al respondents to the postal survey. 

Package Plants Evaluated 

The ten package water treatment plants 
(see table below), comprising a range 
of different turbidity removal and disin-
fection technologies, were evaluated 
during the experimental phase of the 
project. The evaluations were carried 
out from October 1992 to July 1994 and 
the plants were evaluated as supplied. 
Minor modifications were carried out on 
some of the systems to improve perfor-
mance and these modifications are 
documented in the reports on the indi-
vidual plants. 

Water Quality Guidelines 

The quality of treated water produced 

The Ten Package Water Treatment Plants evaluated were: 

SUPPLIER 

Atomic Energy Corporation (AEC) 
Aquatek (Pty) Ltd 
In-house design 
Explochem Water Treatment (Pty) Ltd 
Division of Water Technology, CSIR 
Explochem Water Treatment Pty (Ltd) 
Johnson's cc. 
Select Water & Engineering Services 
Vector Environmental Technologies Inc. 
In-house design  

PROCESS TECHNOLOGY 

Ceramic microfiltration 
Dual media direct pressure filtration with chlorination 
Diatomaceous earth filtration 
Crossflow microfiltration 
Conventional* with optional UV disinfection 
Direct upflow filtration 
Solar powered UV disinfection with cartridge filtration 
Batch settling and filtration with chlorination 
GAC series filtration with iodine disinfection 
Slow sand filtration 

* The package plant consisted of sequential coagulation/flocculation, sedimentation, filtration and 
disinfection. 

SA Waterbulletin July/August 1997 	 17 



WATER TREATMENT 

by the plants was assessed in terms of 
the 1994 draft guidelines for potable 
water quality produced by the 
Department of National Health and 
Population Development. 

Package Plant Evaluation 
Results 

The package plants were all evaluated 
according to the evaluation methodolo-
gy and detailed reports on their design 
and performance are provided in the 
WRC report. 

The range of technologies varied from 
simple (e.g. slow sand filtration) to 
sophisticated (e.g. GAC series filtration 
with iodine disinfection) 

Water Treatment Performance 

The performance of each package plant 
was evaluated with regard to the follow-
ing aspects: 

Disinfection 
Turbidity and aesthetics 
Micro-pollutant removal 
Sludges and effluents 
Plant life, robustness and reliability 
Potential for upgrading capacity 
Control systems 

(Six of the systems were manually con-
trolled, two were partially automated 
and two were fully automated) and, 
1] Maintenance requirements. 
The performance results for each of the 
plants with regard to these aspects are 
given in detail in the WRC report. 

Operation and operators 

Proper operation of package water 
treatment plants is essential if a reliable 
supply of potable quality water is 
required. The ten systems under inves-
tigation were rated in terms of complex-
ity of operation on a scale which varied 
from simple to expert. Recommend-
ations are given in the report with 
regard to the skills and training that an 
operator would require to operate a sys-
tems. 

None of the operating manuals for the 
systems under investigation were avail-
able in any of the indigenous African 
languages. Since these systems are 
likely to be used in rural areas, it is 
essential that operating manuals are 

18 	 SA Waterbulletin Julie/Augustus 1997 



WATER TR'EATMENT 

made available in languages that are 
familiar to the community being served. 

Capital and Operating Costs 

The capital costs quoted in this study 
are based on the manufacturer's 1994 
ex-factory price, excluding VAT. The 
cost of delivery, raw water provision, 
electricity supply and civil work at the 
treatment plant site is not included. The 
considerable variations in the capital 
costs of the package plants are mainly 
due to variations in capacity, from 11 
m3/d to 240 m3/d, and variations in the 
water treatment technology. When the 
capital costs are normalised for plant 
capacity, they range from R 6000/m3/d 
for the smaller capacity, high technolo-
gy units to approximately R 200/m3/d 
for the larger capacity, lower technology 
processes. The additional cost of deliv-
ery, establishment of site infrastructure 
and engineering fees can effectively 
double these ex-factory costs. By com-
parison, the normalised capital cost of 
Umgeni Water's new 250 MI/d Midmar 
plant will be approximately R 460/m3/d 
(including entire water treatment plant, 
sludge treatment plant and engineering 
fees but excluding the raw water pump-
station and the treated water storage). 

Operating costs for the plants were esti-
mated from the sum of the energy, 
labour, chemical and maintenance 
costs. Capital redemption costs and 
depreciation are not included. Labour 
costs were estimated at a R 7,00/h rate, 
while actual costs were used wherever 
possible to estimate the energy, chemi-
cal and maintenance costs. 

All of the systems were evaluated as 
they were supplied and it was expected 
that there would be a wide range of 
operating costs. However, it must be 
stressed that each system has its niche 
in the market and will have an applica-
tion depending on a variety of factors 
that have been detailed in the report. 

Guidelines 

A set of guidelines for the selection and 
specification of package plants has 
been produced. This report is intended 
as a basis for a guide that will allow 
consultants and water authorities to 
make an informed choice when select-
ing package water treatment plants. 

SAWaterbulletin July/August 1997 	 19 



The need for disinfection and oxidation of water is increasing as the volumes of 
municipal and industrial waste in the nearby rivers and lakes increase. 

WATER TREATMENT 

Treating eutrophic and 
coloured waters with Peroxone 

and other oxidants 
"The use of Peroxone in potable 
water treatment has a niche posi-
tion and should be used for the 
removal of specific micropollutants 
or pesticides." This is said in a 
report published by the Water 
Research Commission on the 
effectiveness of Peroxone as a 
chemical oxidant on eutrophic and 
coloured waters. Results of com-
parative studies performed with 
ozone, hydrogen peroxide, chlo-
rine, chlorine dioxide and ultra vio-
let irradiation are also included in 
the report. 

According to the researcher, CJ 
van der Walt, previously from the 
Division of Water, Environment and 
Forestry Technology at the CSIR, 
and now at GFJ Inc, the specific 
objectives of this research project 
were to investigate the oxidation 
efficiencies of the above oxidants 
on colour removal, taste and odour 
removal and the effect of ozona-
tion on flocculation and coagula-
tion processes. He says a number 
of bench-scale, pilot-plant and full-
scale plant studies were undertak-
en to quantify the use of these oxi-
dants for the removal of specific 
pollutants. 

Copies of the report summarising 
the results are available free of 
charge from the Water Research 
Commission, P0 Box 824, Pretoria 
0001. E-mail address: 
tineke@ wrc.ccwr.ac.za. 

The report is titled Guidelines for 
the use of Peroxone and other 
oxidants for the treatment of 
eutrophic and coloured waters 
in South Africa (WRC Report 
443/1/97). (Overseas price, via 
surface mail: US$ 20.) 

I

nterest in ozone as an alternative to 
chlorination has been on the rise in 
recent years. There are several rea-

Sons for this. First, the need for disin-
fection and oxidation of water is  

increasing as the number of people 
municipalities has to serve grow and the 
volumes of municipal and industrial 
waste in the nearby rivers and lakes 
increase. 

20 	 SA Waterbulletin Julie/Augustus 1997 



WATER TREATMENT 

Second, technological advances have 
included the creation of more and more 
chemical compounds, elements of 
which invariably appear in the influent 
waters of drinking water treatment 
plants. Third it has come to light in 
recent years that chlorine based disin-
fectants, while providing disinfection, 
can combine with organic compounds 
to form materials which may present 
health hazards to humans and other life 
forms. Also, heavily chlorinated water 
has an associated taste which most 
people find undesirable. 

The report says ozone reacts mainly in 
two ways: a direct oxidation route, 
which is usually very selective and an 
indirect oxidation route by entities 
resulting from the decomposition of 